
Comprehensive Waterworks Evaluation and
Cost Estimate

City of Richmond, VA 

Virginia Department of Health, Office of Drinking Water 

VAOOH 183662 I April 8, 2025 

�-
SEH 

Building a Better World 

for All of Us
'" 

Engineers I Architects Planners I Scientists 

Redactions within this document are made pursuant to § 2.2-3705.2.14.   
Information contained in (i) engineering, architectural, or construction 

drawings; (ii) operational, procedural, tactical planning, or training manuals; (iii) 
staff meeting minutes; or (iv) other records that reveal any of the following, the 

disclosure of which would jeopardize the safety or security of any person; 
governmental facility, building, or structure or persons using such facility, 
[...]
The Plant Superintendent noted that the facility has not bypassed the pre-sedimentation through 
the Kanawha to North Intake Basin gate in over 10 years.  

2.4.4 HVAC/Electrical 
None.  

2.4.5 Observations and Recommendations 
1. As the raw water screening project was under construction, the South Intake Basin was 

currently offline and drained. One of the interconnecting sluice gates between the North and 
South Intake Basin was observed to be leaking water.  Flow was not measured but appeared 
to be close to the standard acceptable leak rate for the style of gate. 

2. Recommend repair or replacement of bar screens to automatically perform cleaning function.  

3. The intake basins (North and South) are not currently cleaned and it is unknown when they 
were last drained and inspected. It is understood that the City is currently working with an 
engineering consultant to establish a cleaning schedule. It is recommended that the City 
include an inspection of the basins as soon as possible.   

2.5 Raw Water Pump Station 
2.5.1 Description/Purpose/Elements 

There are four (4) raw water pump stations located adjacent to the North and South Intake 
Basins. The pumps are used to lift water from the intake basins up to two separate concrete 
conduits to the downstream treatment processes. The pumps are used to supplement gravity 
flow to the treatment plant.  

Pumps No 1. and No. 2 are housed in a common building and are vertical turbine type pumps 
with the motors for each located on the main operating floor of the pump station. Water from the 
intake basins passes through a travelling water screen prior to entering the pump suction wet 
wells through four (4) manually operated 3’ x 4’ influent gates. A manually operated 5’ x 5’ sluice 
gate allows the suction wetwells of Pumps No. 1 and No. 2 to be isolated.  



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 25 

 

 

Pump No. 3 and Pump No. 4 are housed in their own buildings are each connected to the North 
and South Intake Basins respectively. Once the screening project is complete, water will flow 
through a fixed bar rack and then through independent travelling water screens before entering 
the pump suctions. 

Typical Raw Water Intake. Fixed Bar Rack (Left) and  
Pump No. 1 Traveling Screen (Center) 

    



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 26 

Both pumps are vertical turbine type pumps that discharge directly into the raw water conduit 
downstream of Pumps No. 1 and No 2. through two (2) manually operated 3’ x 5’ slide gates. 
During higher river levels, some water can flow by gravity around Pumps No. 3 and No. 4 and 
directly into the raw water conduits through motorized 3’ x 5’ sluice gates located adjacent to the 
pump discharge sluice gates. 

     

        



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 27 

The two raw water conduits flow south before turning back to the north and entering the rapid mix 
basins. A manual 5’ x 5’ sluice gate located at the head of the raw water conduit allows the two 
conduits to be interconnected if needed. 

Pump stations No. 3 and No. 4 each contain two spray wash pumps used to clean the travelling 
screens. At the time of inspection, spray wash pump 3B (located in Pump Station No. 3) was 
missing. Due to current construction, only spray wash pump 3A was operational and in service. 
Pump stations No.3 and No. 4 each also house an on-line turbidimeter to continually monitor the 
raw turbidity levels of the North and South Intake Basins.  

Pump No. 4 Discharge Sluice Gates and Gravity Sluice Gate 



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 28 

There are not individual flow meters on each pump discharge. The facility measures the total 
combined gravity and pumped raw water flow to the Plants with several flow instruments. 
Historically the plant has measured the total raw flow to Plant #1 with two (2) venturi flow meters, 
and raw flow to Plant #2 with one (1) magnetic flow meter. The magnetic flow meter failed within 
the last 5 years at which point the facility abandoned the meter in place and installed an insertion 
type flowmeter within the same metering vault. In 2022, Accusonics 8510 series open channel 
flow meters were installed within the concrete conduits to measure flow. Currently, the plant 
operators utilize a combination of the venturi flow meters,insertion flow meter, channel flow 
meters, and filter effluent meters to manually calculate and dose treatment chemicals at the raw 
water channel.  

2.5.2 Dimensions/Volumes/Capacity 
Pumps No.1 and No. 2 each have capacity of 60 MGD at 13 feet TDH. Pumps No. 3 and No. 4 
were installed in 1990 and each have a design capacity of 50 MGD at 7.5 feet TDH, with 150 HP 
motors.  

2.5.3 Operations/Maintenance 
The WTP is operated 24/7, with starting and stopping of the raw water pumps manually by 
operators. The raw water pumps are controlled by operators, who manually set and adjust pump 
speeds to maintain raw water flow rates. Operators reported that level sensors located in the 
North Intake Basin and individual pump wetwells are not used to control the raw water pumping 
speeds. Operations staff manually set the desired plant production flow rate by adjusting the 
filtered water pumps, and then adjusting the raw water pump speeds as required to accomplish a 
steady-state operation.  

Maintenance of the pumps is reportedly performed on an as-needed basis.  

    





 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 30 

2.5.5 Observations and Recommendations 
1. Through conversations with multiple DPU operations and maintenance staff, the facility 

currently struggles with flow measurement instrumentation. Flow meter issues were identified 
as an on-going problem. The general plant consensus is that the venturi flow meters in Plant 
#1 are the only reliable raw water meter. When the Plant #2 magnetic meter failed around 4 
years ago, staff reported that the replacement insertion type meter took 2 years to be 
installed and claims to not be reliable today. Staff also reported that in-channel flow meters 
installed in 2022 were also not reliable. Numerous staff indicated that they generally did not 
trust the readings and instead relied on monitoring various water levels throughout the plant 
(raw conduit, applied water conduits, basins) and the filtered water effluent flow meters to 
reliably operate the plant at steady-states. It is recommended that the facility prioritize flow 
meter improvements: 

a. Solicit manufacturer support to resolve the in-channel transducer issues. Replace with 
alternative technology as required.  

b. Replace the non-functional Plant #2 raw water magnetic flowmeter. It was noted by the 
City that this replacement is  

2. Operation of the raw water pumps is currently performed manually by selecting a pump and 
setting a pump speed through the VFD. It appears that a lack of trust in the flow metering 
capabilities prevents the operators from allowing the SCADA system to automatically control 
and operate the raw water pumps. Operators must constantly monitor plant flows and 
frequently adjust pump speeds as needed.  

3. The static bar racks immediately upstream of the traveling screens do not appear to have 
cleaning capabilities.  Operations staff was uncertain how these racks would be cleaned if 
they become clogged in the future. 

4. Based on river elevation, the James River can flow by gravity through the raw water pumping 
station to downstream processes and the WTP buildings. The first location of actuated valves 
at the WTP is at Pumps No. 3 and No. 4., which are currently being upgraded with motorized 
sluice gates that can stop flow into the 
pump stations. Flow into Pumps No. 1 
and No 2. require closing four manual 
influent gates on each side (8 total). In 
an emergency event such as flooding or 
contamination, it would take 
considerable time and effort to close all 
eight gates and stop all flow into the 
plant. It is recommended that the plant 
SOP’s include preparation for river flood 
events.  

5. Raw Water Pump No. 3 was observed to 
be leaking water through the shaft 
packing/seal. It is recommended that the 
pump is repaired.  

        



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 31 

2.6 Coagulation and Flocculation 
2.6.1 Description/Purpose/Elements 

Gravity and pumped flow from the intake basins travel down the two separate raw water conduits 
for approximately 400 feet. From May to October, the facility periodically feeds potassium 
permanganate at the discharge of the raw water pumps. The facility also has the ability to feed 
powdered activated carbon (PAC) at the discharge of the raw water pumps when it receives taste 
and odor complaints, as well as sodium hypochlorite.  

Approximately two-thirds of the way down each raw water conduit is an in-line Water Champ 
flash mixer which aggressively blends alum (aluminum sulfate, for coagulation) into the raw 
water. At the end of the channels, a manually operated 4’ x 5’ sluice gate connects the two 
channels when needed. Raw water on the Plant #1 side is directed to a flow straightening 
structure before passing through venturi flow meters. Raw water on the Plant #2 side flows 
directly into a meter vault containing an insertion flow meter and a non-functional magnetic flow 
meter.  

Raw water in each plant then flows through an influent sluice gate and within a “triple conduit”. 
The triple conduit is a cast-in-place concrete structure running between the rapid mixing basins 
and the WTP buildings, and contains concrete channels for raw water, applied water, and plant 
wastewater.  

Plant #1 – Venturi Flow Meter Plant #1 – Flow Straightening Structure 



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 32 

Plant #1 and 2 each consist of four (4) flocculation basins for a total of eight (8) basins.  

 

At the head of each flocculation basin is a mixing chamber that contains two rapid mixers that are 
not currently used.  

Each of the eight flocculation basins are split into four individual chambers with winged-wall 
baffles and a vertically-mounted, motor driven mechanical flocculator. This arrangement provides 
a 4-stage tapered flocculation process, with coagulant polymer added in the first stage of each 
flocculation basin to aid in floc production. The rotating paddles of the flocculators provide a 
gentle stirring or mixing action that increases the contact opportunities for particles in the water, 
destabilized by the coagulation process, to grow into larger settleable floc. From the flocculation 
basins, the agglomerated particles flow by gravity into the sedimentation basins.  

Flocculation Basins – Plant #1 

Rapid Mixers 



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 33 

The facility has streaming current monitors (SCM) located at the inlet of each flocculation basin (8 
total) that provide data to the SCADA system.  

2.6.2 Dimensions/Volumes/Capacity 
The total rapid mix basin capacity is approximately 107,000 gallons. Details on the mixing basins 
are provided in the table below, taken from the VDH’s Engineering Description Sheet (1996).   

 

At the permitted max flow rate of 132 MGD, the average detention time is approximately 70 
seconds assuming a design flow of approximately 16.5 MGD through each basin. Each of the 
sixteen (16) top-mounted 10-HP rapid mixers are speed adjustable with a variable frequency 
drive.  

The total flocculation basin capacity is approximately 2.34 million gallons. Details on the 
flocculation basins are provided in the table below, taken from the VDH’s Engineering Description 
Sheet (1996).   

 Evaluated at 16.5 MGD per mixing basin.  

At the permitted max flow rate of 132 MGD, the average detention time is approximately 25.5 
minutes, which meets 12VAC5-590 requirements for plants operating with high rate filters (> 20 
minutes).  





 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 35 

 

3. Between the sedimentation basin control building for Plant #1 and 2, there is a below grade 
structure that previously housed the motors for horizontal style flocculators. The area 
appears to be abandoned, with multiple birds observed along with debris, hoses, stagnant 
water, and an old propane cylinder. The concrete walls show signs of efflorescence. 
Recommend removal of debris and periodic visual inspection of the area for further signs of 
deterioration.  

Alum chemical hoes run above ground and along walkway to channel mixers.  
Extension cords and heat tracing run along hoses. 



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 36 

2.7 Sedimentation 
2.7.1 Description/Purpose/Elements 

The COR WTP has four sedimentation basins that provide a quiescent environment for the 
particles created in the flocculation basins to settle. Water from two flocculation chambers 
combine in a concrete flocculation dispersion channel measuring approximately 8’W x 60’L, 
where it then flows into the beginning of each sedimentation basin through a ported distribution 
baffle wall to evenly distribute the flocculated water. The quiescent environment in the 
sedimentation basins reduces the solids loading applied to the filters located downstream. Due to 
short detention times within the basin, inclined plate settlers are installed at the effluent end of 
each basin to enhance sedimentation by increasing the surface area while decreasing the vertical 
settling distance. Water enters the plates through side inlet ports and rise between inclined 
stainless steel plates. As water travels up the plates, solids settle out onto the plate surface. The 
clarified or settled water flows through orifices into top tubes and then over a weir into troughs 
where it flows out of the basin in a concrete channel. The plant refers to the settled water in the 
channels as “applied” water”. Sodium hypochlorite for disinfection is dosed at the inlet of the 
applied water channels which run along either side of the sedimentation basins before entering 
the downstream filters.  

  

Old flocculation motor areas 



 

OFFICE OF DRINKING WATER, VIRGINIA DEPARTMENT OF HEALTH  VADOH 183662 
Page 37 

Each sedimentation basin is equipped with nine (9) hoseless suction sludge (Cable-Vac) systems 
to provide automated, mechanical removal of the solids that accumulate in the basins. The 
sludge removal system consists of a suction header that traverse across each basin, withdrawing 
settled sludge through orifices. The header is connected to an actuated 4” plug valve to control 
discharge into a larger 8” collection header located in each basin. The sludge is then conveyed 
by gravity to the Basin Sludge Pump station, with a 6” magnetic flow meter at the outlet of each 
basin. The system allows routine sludge removal without having to take a basin offline.  

There is no overflow for these sedimentation basins. The operating water surface elevation is 
controlled by the water level in the filter cells downstream.  

2.7.2 Dimensions/Volumes/Capacity 
As the sedimentations were built within the confines of the original 1909 water plant between the 
James River and Kanawha Canal, the four basins are all irregular in shape and size. Basins 3 
and 4 were historically much larger than Basins 1 and 2. The latest sedimentation improvement 
project in 2022 replaced existing tube settlers with new plate settlers and reduced the length of of 
Basins 3 and 4 to reduce capital and operational costs. Plan dimensions show the basins to be 
approximately 140’W x 220’L with a working water level of approximately 10’-9”. The total basin 
capacity is approximately 9.9 MG, which results in a detention time of approximately 1.7 hours at 
140 MGD.  

Virginia Waterworks Regulations normally requires a minimum detention time of 3 hours and a 